
  



  



 

Overcoming Barriers in the Treatment of Textile Wastewaters 

using Advanced Oxidation Processes 

Thesis submitted in partial fulfilment of the requirements for the degree of Doctor of 

Philosophy in Environmental Engineering, at the Faculty of Engineering, University 

of Porto 

Petrick Anderson Soares 

Supervisor: Vítor Jorge Pais Vilar, Ph.D. 

Co-Supervisors: Selene M. A. Guelli U. Souza, Ph.D. [UFSC] 

Rui Alfredo da Rocha Boaventura, Ph.D. 

LSRE-Laboratory of Separation and Reaction Engineering - Associate Laboratory LSRE-LCM 

Department of Chemical Engineering 

Faculty of Engineering 

University of Porto 

December, 2015 



 

  



Acknowledgments 

I would like to acknowledge to my supervisor, Dr. Vítor Vilar, the opportunity given to perform this 
[...]
in the chemical equilibrium modeling system MINEQL+ [14] for speciation diagrams calculation (T = 

25 ºC and ionic strength = 0 M*). ............................................................................................................ 52 



List of Tables 

 

xxxiv 

Table 2.2. Characteristics of the dye and dyeing auxiliary products present in the synthetic acrylic-textile 

dyeing wastewater. ................................................................................................................................. 54 

Table 2.3. Characteristics of the synthetic acrylic-textile dyeing wastewater. ...................................... 55 

Table 2.4. Characteristics of the dyes and dyeing auxiliary products present in the synthetic polyester 

dyeing textile wastewater. ...................................................................................................................... 58 

Table 2.5. Characteristics of the dyes and dyeing auxiliary products present in the synthetic cotton 

dyeing textile wastewater. ...................................................................................................................... 59 

Table 2.6. Characteristics of the synthetic polyester and cotton textile dyeing wastewaters and their 

mixture. ................................................................................................................................................... 60 

Table 2.7. Main physicochemical characteristics of real textile-dyeing wastewaters. .......................... 63 

Table 3.1. Operational conditions of the assays performed. .................................................................. 81 

Table 3.2. Operational conditions and pseudo-first-order kinetic constants of the assays performed. . 85 

Table 3.3. Theoretical molar fraction of Fe3+ species, associated to pH value in different assays. ....... 89 

Table 4.1. Operational conditions with artificial sunlight. .................................................................. 109 

Table 4.2. Operational conditions for solar driven photo-Fenton reactions. ....................................... 110 

Table 4.3. Operational conditions and pseudo-first-order kinetic constants with artificial sunlight. .. 114 

Table 4.4. Operational conditions and pseudo-first-order kinetic constants for solar driven photo-Fenton 

reactions. ............................................................................................................................................... 132 

Table 4.5. Concentration of carboxylic acids during the solar-photo-Fenton treatment. .................... 134 

Table 5.1. Operational conditions for reactions under UVC radiation. ............................................... 147 

Table 5.2. Characteristics of the dyes and dyeing auxiliary products present in the synthetic polyester 

dyeing textile wastewater. .................................................................................................................... 150 

Table 5.3. Characteristics of the dyes and dyeing auxiliary products present in the synthetic cotton 

dyeing textile wastewater. .................................................................................................................... 151 



List of Tables 

xxxv 

Table 5.4. Operational conditions and pseudo-first-order kinetic constants for reaction under UVC 

radiation. ............................................................................................................................................... 154 

Table 6.1. Operational conditions reactions under UVC radiation. ..................................................... 193 

Table 6.2. Operational conditions for reactions under UVA-Visible radiation. .................................. 194 

Table 6.3. Operational conditions and pseudo-first-order kinetic constants for reaction under UVC 

radiation. ............................................................................................................................................... 200 

Table 6.4. Operational conditions and pseudo-first-order kinetic constants for reactions under UVA-

Visible radiation. ................................................................................................................................... 205 

Table 6.5. Operation data for the treatment of 30,240 m3 per day of textile wastewater. .................... 212 

Table 6.6. Yearly cost associated to pre-treated real textile wastewater treatment under UVA-Visible 

radiation (using CPC technology) and under UVC radiation (using lamps) considering different 

operation conditions. ............................................................................................................................. 214 



 

 

 



Notation 

xxxvii 

Notation 

Latin letters 

ACPC Total collectors area needed for the treatment of 30,240 m3 of bio-treated textile 

wastewater per day (m2) 

ADMI American Dye Manufacturer Institute 

AOP Advanced Oxidation Process 

Ar Illuminated collector surface area (m2) 

BOD5 Biochemical oxygen demand (mg O2 L
-1) 

CA DOC of the sample measured 3-h after starting the Zahn-Wellens test (mg L-1)  

CB DOC of the blank measured at the sampling time t during the Zahn-Wellens test (mg L-1) 

CBA DOC of the blank measured 3-h after starting the Zahn-Wellens test (mg L-1) 

DFZ Visual colour number (m-1)  

COD Chemical oxygen demand (mg O2 L
-1)  

COS Carbon Oxidation State 

CPC Compound parabolic collector  

Ct DOC of the sample measured at the sampling time t during the Zahn-Wellens test(mg L-1) 

DOC Dissolved organic carbon (mg L-1) 

DOCf Final dissolved organic carbon concentration (mg C L-1) 

DOC0 Initial dissolved organic carbon concentration (mg C L-1) 

Dt Percentage of biodegradation (%) 

E Energy (J) 

Ey Yearly accumulated UV energy (kJUV m-2) 

fc Global UV irradiance (%) 

F0 Photonic flux (Einstein s-1) 

I Irradiation intensity (W m-2) 

Im Yearly average global UV radiation power (W m-2) 

LMWCA Low molecular-weight carboxylate anions (mg L-1) 

NA Avogadro´s number (6.022 x 1023 mol-1) 

P Lamp power (W) 

pf Photonic flux (J s-1) 

pH  
Average pH 

Pt-Co Platinum-Cobalt method (mg L-1) 

Q Flow (L min-1) 



Notation 

xxxviii 

Qd Daily flow (m3 day-1) 

QUV,n  Accumulated UV energy received on any surface in the same position with regard to the 

sun (kJ L-1)  

Re Reynolds number 

t Sampling time (h) 

T Temperature (ºC) 

T  Average temperature (ºC)  

TCR Total capital required (€) 

tdark Time in the dark (min) 

TDC Total direct cost (€) 

TDI Total dissolved iron (mg L-1) 

ti Illumination time (min) 

tins Total yearly hours of insolation (h) 

TN Total nitrogen (mg L-1) 

tn Time corresponding to n-water sample (s) 

TOC Total organic carbon (mg L-1) 

TSS Total suspended solids (mg L-1) 

TYC Total yearly cost (€) 

UC Unit cost (€ m-3) 

nGUV ,  
Average solar ultraviolet radiation measured during Δt (W m-2)  

V Volume (L) 

Vi Illuminated volume (L) 

VSS Volatile suspended solids (mg L-1) 

Vt Total reactor volume (L) 

Vy Yearly volume (m3) 

WWTP Wastewater treatment plant 

ΔH Enthalpy (kcal mol-1) 

Δt Time interval between the collection of two samples, during reaction (tn –tn-1) (s)  

Greek letters  

           Wavelength (nm) 

 Quantum yield 

 



1 Introduction 

This first chapter presents the background and motivation 

of this thesis. An overview of the problematics of aquatic 

pollution by textile wastewaters is provided, as well as of 

current and potential treatment methods. The operational 

parameters and concepts of the main advanced oxidation 

processes herein proposed are presented, complemented 

with a survey of current literature. 

 





Introduction 

3 

1.1 Motivation and thesis outline 

Water is used for very diverse purposes, which include domestic supply, irrigation, transport, industrial 

processes, recreation and other human activities. These activities often generate heavily contaminated 

wastewaters, which if discharged without any treatment can cause strong negative impacts on the 

receiving water bodies. The environmental pressure on water resources resulting from the discharge of 

wastewaters contaminated with non-biodegradable pollutants all over the world is regarded as a major 

challenge to be tackled. Textile dyeing industry is a major consumer of water and consequently one of 

the largest groups of industries causing intense water pollution. According to the European Integrated 

Pollution Prevention and Control Bureau [1] estimation, the textile industry releases more than 

0.2 million of tons of salts in the environment every year and more than 7000 different compounds and 

additives are used for the preparation of textile goods, and up to 1 kg of these substances are used for 

each kilogram of fabric. The extensive use of chemicals and water results in the generation of large 

quantities of highly polluted wastewater with high recalcitrant matter percentage. As a result, textile 

industry has been confronted with the challenge of colour removal, wastewater salt content reduction 

and removal of non-biodegradable matter. The current practice in textile industries is the discharge of 

the wastewater directly into the local environment or into the municipal sewerage systems after 

appropriated treatment in agreement with the current local legislation, which is becoming more and more 

stringent. A varied range of methods has been developed for textile wastewater treatment, which were 

tested at lab, pilot and/or full scale. In many cases, the combination of various basic treatments is needed 

to improve the overall efficiency of the wastewater treatment systems. The most widely used are 

adsorption, membrane filtration (ultrafiltration, nanofiltration or reverse osmosis), coagulation-

flocculation, biological treatments (aerobic activated sludge, UASB – Upflow Anaerobic Sludge 

Blanket), and chemical/electrochemical oxidation processes (AOPs - Advanced Oxidation Processes or 

EAOPs-Electrochemical Advanced Oxidation Processes). 

Nowadays, biological processes are the preferred ones for textile wastewater treatment because they are 

less costly, and the products from complete degradation are not toxic. The biological oxidation shows 

good results in the mineralisation of the non-recalcitrant fraction of textile wastewater, especially when 

mixed with other biodegradable wastewaters, e.g., domestic sewage. However, it is known that the 

biological process cannot fully decolourize textile dyeing wastewater, i.e. very little biodegradation of 

dyes occurs and adsorption onto biomass seems to be the main colour removal mechanism. Besides, 

other synthetic organic chemicals, some categorized as ‘‘xenobiotics’’, are used as additives in different 

stages of textile dyeing, with a wide range of functions (e.g.: sequestering agents, stabilizers, colour 



Chapter 1 

4 

fixers, dispersants, etc.), and confer significant recalcitrant character to textile wastewaters. In this 

context, conventional biological processes do not always provide satisfactory results, since many of the 

organic substances produced by the textile industry are toxic or resistant to biological treatment [2]. 

Advanced oxidation processes (AOPs) have been considered a promising wastewater treatment 

technology for the elimination of recalcitrant/toxic organic pollutants, as those present in textile 

wastewaters [3, 4]. In addition, many studies have already demonstrated the great potential of AOPs for 

wastewater decolourisation [5-7]. The endpoint of these processes would be complete pollutant 

transformation, through generation and subsequent reaction with hydroxyl radicals ( OH ), into
2CO , 

water and inorganic ions (mineralisation), or otherwise conversion of pollutants into non-toxic and more 

biodegradable intermediaries. 

However, the application of AOPs is limited, as the costs involved with the energy requirements and 

chemicals, especially when the goal is the complete mineralisation, are high and eventually make these 

technologies non-competitive. Moreover, specifically the photo-Fenton reaction presents some 

drawbacks when used in textile wastewaters treatment, e.g.: (i) the presence of coloured compounds 

might reduce light penetration; (ii) textile wastewaters are usually alkaline in nature and, photo-Fenton 

treatment works efficiently at acid pH, implying additional costs associated with acidification and 

subsequent neutralization reagents; at this pH value iron precipitation is avoided and the most 

photoactive ferric ion-water complex (FeOH2+) is the predominant iron species in solution; (iii) ferric-

dissolved organic matter complexes can be promoted, limiting the photo reduction of Fe3+ and 

decreasing the decomposition of H2O2 in the Fenton reaction;  (iv) the high content of inorganic ions 

(Cl-, SO4
2-, CO3

-) promotes the hydroxyl radicals scavenger reactions and also the formation of inorganic 

ion-ferric complexes, which decreases the rate of generation of hydroxyl radicals [8-10]. 

Research studies in this field have shown that a single, universally applicable end-of-pipe solution is 

unrealistic, and the combination of different techniques is required to devise a technically and 

economically feasible option [2, 11]. For these reasons, the AOPs application for the treatment of textile 

wastewater, combined with biological oxidation, has potential to become a feasible alternative. 

Experimental examples of sequential chemical and biological oxidation treatments have been previously 

reviewed by Sarria et al., [12], Mantzavinos and Psillakis [13], Gaya and Abdullah [14] and Oller et al., 

[2]. Research studies in this field have usually focused on the specific development of the combination 

of AOPs and biological treatments for industrial wastewater decontamination. They highlight not only 

efforts in applying AOPs as a pre-treatment, but also in a combination strategy in the opposite direction, 



Introduction 

5 

first eliminating the highly biodegradable part of the wastewater and then degrading the recalcitrant 

contaminants by a AOP post-treatment [2, 15]. 

The present thesis focuses on the study of the treatment of four different textile wastewaters (two real 

textile wastewaters and two synthetic textile ones), by means of a solar-driven photo-Fenton reaction, 

which is compared with other AOPs, namely, Fenton´s reaction, UV/TiO2, UV/H2O2, UV/TiO2/H2O2 

and UVC/H2O2. The effect of radiation sources, as UVC, UVA and UVA-Visible radiation was assessed. 

It has also been studied the effect of the main variables on AOPs performance, such as pH, temperature, 

radiation source and intensity, iron concentration, hydrogen peroxide concentration and dosage strategy, 

hydrodynamic conditions in the photoreactor and ferric-organic ligands for process enhancement. It is 

worth noting that two strategies of combined treatment were considered. For two wastewaters, both with 

high percentage of recalcitrant organic matter, AOPs prior to a biological oxidation treatment have been 

proposed. For the other two wastewaters, both with high percentage of biodegradable organic matter, a 

biological oxidation treatment followed by AOPs has been proposed. 

This thesis is organized in seven chapters. Chapter 1 includes this introductory section, wherein the 

problematics of textile wastewaters, as well as current and potential treatment technologies, are 

discussed. Chapter 2 describes the experimental methodology, comprising: i) chemicals and reagents, 

ii) analytical methods iii) textile wastewaters under study; iv) experimental units and v) experimental 

procedure. 

The subsequent four chapters report on the experimental results obtained. In Chapters 3 and 4, using real 

and synthetic textile wastewaters, AOP systems were studied as a pre-oxidation step to enhance textile 

wastewater biodegradability. In Chapters 5 and 6, also using both types of textile wastewaters, AOP 